GT S Global United Technology Services Co., Ltd.

Report No.: GTS202010000203F02

TEST REPORT

Applicant: Hunan GM innovation technology co.,Ltd

Address of Applicant: No.46 Jiefang East Road,Furong District,Changsha City,Hunan
Province,China

Manufacturer/Factory: Hunan GM innovation technology co.,Ltd

Address of No.46 Jiefang East Road,Furong District,Changsha City,Hunan
Manufacturer/Factory: ~ ProvinceChina
Equipment Under Test (EUT)

Product Name: Vaxis wireless video system

Model No.: Vaxis Atom 500 SDI RX, Vaxis Atom 600 SDI RX
Vaxis Atom 600 KV RX, Vaxis Atom 600 ZV RX
Vaxis Atom 600 DS SDI RX

Trade Mark: N/A

FCC ID: 2AJOF-ATOM500SDI-RX

Applicable standards: FCC CFR Title 47 Part 15 Subpart E Section 15.407

Date of sample receipt:  September 27, 2020

Date of Test: September 27~ October 26, 2020
Date of report issued: October 28, 2020
Test Result : PASS *

* In the configuration tested, the EUT complied with the standards specified above.

Authorized Signature:

This results shown in this test report refer only to the sample(s) tested, this test report cannot be reproduced, except in
full, without prior written permission of the company. The report would be invalid without specific stamp of test institute
and the signatures of compiler and approver.
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4  Test Summary

Test Item Section in CFR 47 Result

Antenna requirement 15.203 Pass

AC Power Line Conducted Emission 15.207 Pass
Conducted Peak Output Power 15.407(a)(3) Pass
Channel Bandwidth 15.407(e) Pass

Power Spectral Density 15.407(a)(3) Pass

Band Edge 15.407(b)(4) Pass

Spurious Emission 15.205/15.209/15.407(b)(4) Pass
Frequency Stability 15.407(g) Pass

Remarks:
1. Pass: The EUT complies with the essential requirements in the standard.
2. Test according to ANSI C63.10:2013.

4.1 Measurement Uncertainty

Test Item Frequency Range Measurement Uncertainty Notes
Radiated Emission 30MHz-200MHz 3.8039dB (1)
Radiated Emission 200MHz-1GHz 3.9679dB (1)
Radiated Emission 1GHz-18GHz 4.29dB (1)
Radiated Emission 18GHz-40GHz 3.30dB (1)
AC Power Line Conducted 0.15MHz ~ 30MHz 3.44dB (1)
Emission
Note (1): The measurement uncertainty is for coverage factor of k=2 and a level of confidence of 95%.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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General Information

General Description of EUT

Product Name:

Vaxis wireless video system

Model No.: Vaxis Atom 500 SDI RX, Vaxis Atom 600 SDI RX
Vaxis Atom 600 KV RX, Vaxis Atom 600 ZV RX
Vaxis Atom 600 DS SDI RX

Serial No.: N/A

Hardware Version: HDIP_SDI_RX

Software Version: 1.1.5S

Test sample(s) ID:

GTS202010000203-01

Sample(s) Status:

Engineer sample

Operation Frequency:

802.11a: 5745MHz ~ 5825MHz
802.11n (HT20): 5755MHz ~ 5795MHz

Channel numbers:

802.11a: 5
802.11n(HT20): 5

Channel bandwidth:

802.11a: 20MHz
802.11n(HT20) : 20MHz

Modulation technology:

802.11a/802.11n(H20)

Orthogonal Frequency Division Multiplexing (OFDM)
MIMO: 802.11n

SISO: 802.11a

Antenna Type:

Integral Antenna

Antenna gain:

Antenna number: 2

ANTA:2.5dBi

ANTB:2.5dBi

MIMO technology Directional gain=5.51

Power supply:

DC 5V(Powered by adapter)

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 5 of 79
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Operation Frequency each of channel

Channel Frequency Channel Frequency Channel Frequency Channel Frequency
149 5745MHz 151 / 153 5765MHz 155 /
157 5785MHz 159 / 161 5805MHz 163 /
165 5825MHz
Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency, the middle
frequency, and the highest frequency of channel were selected to perform the test, and the selected channel

see below:

Test channel

Frequency (MHz)

802.11 a/n
Lowest channel 5745
Middle channel /
Highest channel 5825

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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5.2 Test mode

Report No.: GTS202010000203F02

Transmitting mode Keep the EUT in continuously transmitting mode

Remark: During the test, the test voltage was tuned from 85% to 115% of the nominal rated supply
voltage, and found that the worst case was under the nominal rated supply condition. So the report just
shows that condition’s data.

We have verified the construction and function in typical operation. All the test modes were carried out
with the EUT in transmitting operation, which was shown in this test report and defined as follows:

Per-scan all kind of data rate in lowest channel, and found the follow list which it was worst case.

Mode Data rate
802.11a (SISl mode) 6 Mbps
802.11n(HT20) (SISl mode) MCS 0
802.11n(HT20) (MIMO mode) MCS 8

5.3 Description of Support Units and test scenario

1. Notebook
Manufacturer: Lenovo
Model: ThinkPad E15
P/N: SL10W47275
S/N: PF-26227L 20/04

2.LED TV
Manufacturer: Hisense
Model: LED32K300
S/N: N/A

3. Power supply
Manufacturer: VIVO
Model: V18208-CN
Input: 100V-240V 50/60Hz 0.5A

Output: 5V/2A
4.USB Cable
Manufacturer: HUAWEI
Model: AP51
S/N: N/A
5. Describe the test scenario
The receiver is powered by the USB cable (about one meter long, unshielded, without
magnetic ring) of the power adapter, adjust the function keys to select different
transmitting frequencies for transmission, and test

5.4 Deviation from Standards

None.

5.5 Abnormalities from Standard Conditions

None.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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5.6 Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

e FCC —Registration No.: 381383

Global United Technology Services Co., Ltd., Shenzhen EMC Laboratory has been registered and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance letter
from the FCC is maintained in files. Registration 381383.

e IC —Registration No.: 9079A

The 3m Semi-anechoic chamber of Global United Technology Services Co., Ltd. has been registered
by Certification and Engineering Bureau of Industry Canada for radio equipment testing with
Registration No.: 9079A

e NVLAP (LAB CODE:600179-0)

Global United Technology Services Co., Ltd., is accredited by the National Voluntary Laboratory
Accreditation Program (NVLAP). LAB CODE:600179-0

5.7 Test Location

All tests were performed at:

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Tel: 0755-27798480

Fax: 0755-27798960

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 8 of 79
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6 Test Instruments list
Radiated Emission:
. Inventory Cal.Date Cal.Due date

Item Test Equipment Manufacturer Model No. No. (mm-dd-yy) (mm-dd-yy)
1| 3 Sgr:; n'fb“eer"ho'c ZhongYu Electron | 9.2(L)*6.2(W)* 6.4(H) | GTS250 | July. 022020 | July. 01 2025
2 Control Room ZhongYu Electron 6.2(L)*2.5(W)* 2.4(H) | GTS251 N/A N/A
3 EMI Test Receiver Rohde & Schwarz ESU26 GTS203 | June. 252020 |June. 24 2021

. . SCHWARZBECK
4 BiConiLog Antenna MESS-ELEKTRONIK VULB9163 GTS214 | June. 252020 |June. 24 2021
Double -ridged SCHWARZBECK
5 waveguide horn MESS-ELEKTRONIK BBHA 9120 D GTS208 | June. 252020 |June. 24 2021
6 Horn Antenna ETS-LINDGREN 3160 GTS217 | June. 25 2020 |June. 24 2021
7 EMI Test Software AUDIX E3 N/A N/A N/A
8 Coaxial Cable GTS N/A GTS213 | June. 252020 |June. 24 2021
9 Coaxial Cable GTS N/A GTS211 | June. 252020 |June. 24 2021
10 Coaxial cable GTS N/A GTS210 | June. 252020 |June. 24 2021
11 Coaxial Cable GTS N/A GTS212 | June. 252020 |June. 24 2021
12 | Amplifier(100kHz-3GHz) HP 8347A GTS204 | June. 252020 |June. 24 2021
13 | Amplifier(2GHz-20GHz) HP 84722A GTS206 | June. 252020 |June. 24 2021
- AFS33-18002

14 | Amplifier (18-26GHz) Rohde & Schwarz 650-30-8P-44 GTS218 | June. 252020 |June. 24 2021
15 Band filter Amindeon 82346 GTS219 | June. 252020 |June. 24 2021
16 Power Meter Anritsu ML2495A GTS540 | June. 252020 |June. 24 2021
17 Power Sensor Anritsu MA2411B GTS541 June. 25 2020 |June. 24 2021
18 Wideband Radio Rohde & Schwarz CMW500 GTS575 | June. 252020 |June. 24 2021

Communication Tester

19 Splitter Agilent 11636B GTS237 | June. 252020 |June. 24 2021
20 Loop Antenna ZHINAN ZN30900A GTS534 June. 25 2020 |June. 24 2021
21 Breitband SCHWARZBECK BBHA 9170 GTS579 | Oct. 182020 | Oct. 17 2021

hornantenne

22 Amplifier TDK PA-02-02 GTS574 Oct. 18 2020 Oct. 17 2021
23 Amplifier TDK PA-02-03 GTS576 Oct. 18 2020 Oct. 17 2021
24 | PSA S::leyfeprec"um Rohde & Schwarz FSP GTS578 | June. 252020 |June. 24 2021

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Conducted Emission
. Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. No. (mm-dd-yy) | (mm-dd-yy)
1 Shielding Room ZhongYu Electron | 7.3(L)x3.1(W)x2.9(H) GTS252 May.15 2019 | May.14 2022
2 EMI Test Receiver R&S ESCI 7 GTS552 | June. 25 2020 [June. 24 2021
3 Coaxial Switch ANRITSU CORP MP59B GTS225 | June. 25 2020 [June. 24 2021
ENV216 2-L-V-
4 NETZNACHB.DE ROHDE&SCHWARZ ENV216 GTS226 June. 25 2020 |June. 24 2021
5 Coaxial Cable GTS N/A GTS227 N/A N/A
6 EMI Test Software AUDIX E3 N/A N/A N/A
7 Thermo meter KTJ TA328 GTS233 | June. 25 2020 [June. 24 2021
8 Absorbing clamp Elektronik- MDS21 GTS229 | June. 25 2020 |June. 24 2021
Feinmechanik
9 ISN SCHWARZBECK NTFM 8158 GTD565 | June. 25 2020 |June. 24 2021
RF Conducted Test:
. . Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. Serial No. (mm-dd-yy) (mm-dd-yy)
1 MXA Signal Analyzer Agilent N9020A GTS566 June. 25 2020 June. 24 2021
2 EMI Test Receiver R&S ESCI 7 GTS552 June. 25 2020 June. 24 2021
3 Spectrum Analyzer Agilent E4440A GTS533 June. 25 2020 June. 24 2021
4 | MXG vector Signal Agilent N5182A GTS567 | June. 25 2020 June. 24 2021
Generator
5 | ESGAnalog Signal Agilent E4428C GTS568 | June. 252020 June. 24 2021
Generator
6 | USB RF Power Sensor DARE RPR3006W GTS569 June. 25 2020 June. 24 2021
7 RF Switch Box Shongyi RFSW3003328 GTS571 June. 25 2020 June. 24 2021
Programmable Constant
8 Temp & Humi Test WEWON WHTH-150L-40-880 GTS572 June. 25 2020 June. 24 2021
Chamber
General used equipment:
. Inventory Cal.Date Cal.Due date
| T E M f M I No.
tem est Equipment anufacturer odel No No. (mm-dd-yy) (mm-dd-yy)
1 Humidity/ Temperature Indicator KTJ TA328 GTS243 June. 25 2020 | June. 24 2021
2 Barometer ChangChun DYM3 GTS255 June. 25 2020 | June. 24 2021

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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7 Test results and Measurement Data

Report No.: GTS202010000203F02

7.1 Antennarequirement

Standard requirement: ‘ FCC Part15 C Section 15.203

15.203 requirement:
An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an

antenna that uses a unique coupling to the intentional radiator, the manufacturer may design the unit so
that a broken antenna can be replaced by the user, but the use of a standard antenna jack or electrical
connector is prohibited.

E.U.T Antenna:

The antennas are integral antenna, the best case gain of the antennas are 2.5dBi, reference to the
appendix Il for details

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 11 of 79
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7.2 Conducted Emissions

Report No.: GTS202010000203F02

Test Requirement:

FCC Partl5 C Section 15.207

Test Method:

ANSI C63.10:2013

Test Frequency Range: 150KHz to 30MHz

Class / Severity: Class B

Receiver setup: RBW=9KHz, VBW=30KHz, Sweep time=auto

Liabe Frequency range (MHz) Quasi-pealk_lmlt (dBuV) Average

0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
Test setup: Reference Plane

LISN |

AUX
Equipment

40cm 80cm

AC power

E.U.T

EMI
Receiver

Test table/Insulation plane

Remark:

ELUT Equipmant Under Test

LISN L ins impadence Stabiization Metwork
Tasttable herght=0 5m

Test procedure:

1. The E.U.T and simulators are connected to the main power through a
line impedance stabilization network (L.I.S.N.). This provides a
500hm/50uH coupling impedance for the measuring equipment.

2. The peripheral devices are also connected to the main power through a
LISN that provides a 500hm/50uH coupling impedance with 50o0hm
termination. (Please refer to the block diagram of the test setup and
photographs).

. Both sides of A.C. line are checked for maximum conducted
interference. In order to find the maximum emission, the relative
positions of equipment and all of the interface cables must be changed
according to ANSI C63.10:2013 on conducted measurement.

Test Instruments:

Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details

Test environment: Temp.: 25°C Humid.: 52% Press.: 1012mbar
Test voltage: AC 120V, 60Hz

Test results: Pass

Remark: Both high and low voltages have been tested to show only the worst low voltage test data.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Rep

Measurement data
Line:

SCAN TABLE: "Voltage (SK-30M)FIN"
Short Description: 150E-30M Voltage

ort No.:

GTS202010000203F02

l' ")
""“r"'"*-"i""r ‘]"r'}""'*”.v'r‘*-ﬂm‘%;
1 1 1 1
3D-vah -r= H 1--r-1- -
A \.r\-"l"-" a W
] LA %"-“Fﬂl--'ﬁ'fwf

e e e e e e e e = = -

1
1
[ [ 1
iop-—-——-+-———+———+-—4--F-4 -+ —-——————-——q——— - -4 ———H - =A== =A== - - === = — — I-———— —
[ | 1
1 1

1 1 1 1 [} 1 1 1 1 1 1 LI I | 1

I:l 1 1 1 1 1 1 L1 1 1 1 1 1 1 1 L1 ]

150k 300k 400k 600k BDDk 1M il M 4 5M BM BM 10M 208 30M
Frequency [Hz]

® ¥ xMEZ 10Z&6-V03 fin

MEASUREMENT RESULT: "1026-V05 fin"
2020-10-26 Z22:49

Frequency Level Transd Limit Margin Detector Line
MH= dBEpv dB dBuWv dB
0. 40.30 11.0 57 le.5 QF L1
7. 44.10 11.3 &0 15.9 QF L1
7.980 45.90 11.3 &0 14.1 QF L1
8.1 B.50 11.3 &0 11.5 @QF L1
8. 459.60 11.3 &0 10.4 QF L1
g 49.00 11.3 &0 11.0 QF L1
MEASUREMENT RESULT: "1026-V05 finaw”
2020-10-26 22:49
Frequency Level Transd Limit Margin Detector Line
MH= dBpV dB dBuVv dB
1] 32.50 11.0 47 14.4 v L1
4, 30.40 11.2 4€ 15.6 &av L1
6. 34.10 11.2 S0 15.9 &v L1
il 38.20 11.3 o0 11.8 &av Ll
a3 38.90 11.3 S0 11.1 &awv L1

FE

GHD
GHD
GHD
GHD
GHD
GHD

FE

GHD
GHD
GHD
GHD
GHD

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Neutral:

SCAN TABLE: "Voltage (8K-30M)FIN"
Short Description: 150E-30M Voltage

Lewel [dByu\]
B0
70
&0
50
40

Vil L R Y T N
et ay PRaR]

|
1 1 1T
N —mrm— T~ r—--fnj*:T--r-T-r—
— T . =N Il'I""
s f-——rIol- ) SUNCIN ey e :
1 1 1 [ 1 1 1 [ T 1
)y g g A Y i I — - -
1 1 1 [ 1 1 1 ' 1 |
0 1 1 1 P T T B | 1 1 1 T T B B B 1 i
150k 300k 400k 600k EBO0Dk 1M 7| M 4 BM BM EM 10M 20M  30M
Frequency Hz]
¥ ¥ x MEE 102E6-VD4 fin

MEASUREMENT RESULT: "1026-vV(04 fin"
2020-10-26 22:44

Frequency Level Transd Limit Margin Detector Line FE
MH= dBuv dB dBpv dB
34.70 10.9 SE 21.3 QF H GHD
47.70 11.3 AL 1z.3 QF H GHD
47.10 11.3 &0 12.9 QP H GHD
g.90 11.3 &0 11.1 @QF H GHD
47.00 11.3 &0 13.0 QF H GHD
44,00 11.3 AL lo.0 QF H GHD
MEASUREMENT RESULT: "1026-V04 fina"
2020-10-26 22:44
Frequency Level Transd Limit Margin Detector Line FE
MH= dABuv dB dBps dE
0.450000 33.30 11.0 47 13.6 AV H GHD
1.300000 31.90 11.0 46 14.1 AV H GHD
4. 680000 29.10 11.2 4€ le.% AV H GHD
6.320000 33.60 11.3 50 lo.4 AV H GHD
9.230000 3B.80 11.3 S0 11.2 AV H GHD
16.780000 35.00 11.4 =0 15.0 AV H GHD

Notes:

1. Aninitial pre-scan was performed on the line and neutral lines with peak detector.

2. Quasi-Peak and Average measurement were performed at the frequencies with maximized peak emission.
3. Final Level =Receiver Read level + LISN Factor + Cable Loss

4. If the average limit is met when using a quasi-peak detector receiver, the EUT shall be deemed to meet
both limits and measurement with the average detector receiver is unnecessary.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 14 of 79
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7.3 Conducted Peak Output Power

Test Requirement:

FCC Part15 E Section 15.407(a)(3)

Test Method:

ANSI C63.10:2013 and KDB 789033 D02 General U-NII Test Procedures
New Rules v02r01

Limit:

30dBm

Test setup:

Power Meter

i e o
) |
i s ) |
===

= =T E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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GTS

Measurement Data

Report No.: GTS202010000203F02

Frequency Duty cycle Duty Factor
Modulation (MHz) ANTENNA-A ANTENNA-B | ANTENNA-A | ANTENNA-B
5745 96.19% 96.17% 0.17 0.17
802.11a 5825 96.06% 96.27% 017 0.17
5745 96.25% 96.17% 0.17 0.17
802.11n(HT20) 5825 96.24% 96.25% 017 0.17
Measured Power (dBm) Output Power (dBm) Limit
CH | Frequency Duty (dBm | Result
No. (MHz) ANT | ANT | ANT | FaCtor | AnT | ANT | ANT )
A B A+B A A+B
36 5745 12.07 | 12.26 - 0.17 1221 | 12.43 -
30 Pass
48 5825 12.11 | 12.24 - 0.17 1228 | 12.41 --

Output Power

Measured Power (dBm imi
CH Frequency ( ) Duty (dBm) Limit
(dBm | Result
No. (MHz) ANT ANT ANT Factor ANT ANT ANT )
A B A+B A A+B
36 5745 12.37 12.12 | 15.280 0.17 1254 | 12.29 15.450
30 Pass
48 5825 12.23 12.26 | 15.712 0.17 12.40 12.43 15.882

Note: Output Power = Measured Power + Duty Factor

Duty Factor = 10 log (1/Duty Cycle)
“---“is not applicable

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Test plots as followed:

[ Kersight Spectrum Anebyees - Swept 51
T

Center Freq 5.745000000 GHz s oD

#Atten: 30 dB

Center 5.745000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

Sweep 100.0 ms (10001 pts

Span 0 Hz

(Center 5.745000000 GHz
Res BW 1.0 MHz

Report No.: GTS202010000203F02

Avg Typs: Log-Pwr

NG Fast —»—  Trig: Free Run

Atten: 30 dB

Span 0 Hz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

5745

5745

[ Xepight Spectrum Analyzes - Swest 54

Center Freq 5.825000000 GHz

s Trig: Free Run
#Atten: 30 dB

Ref Offset 2.6 dB
Ref 20.00 dBm

Center 5.825000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

ns|
4 dBm)

'1

Span 0 Hz
Sweep 100.0 ms (10001 pts

[ Kepight Spectrum Anshyzer - Swept A
T

Center Freq 5.825000000 GHz

(Center 5.825000000 GHz
Res BW 1.0 MHz

Avg Type: Log-Pwr
. Trig: Free Run
#Amen: 30 4B

Span 0 Hz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

5825

5825

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Page 17 of 79




Report No.: GTS202010000203F02

[ eyioht Spectum Amlyee - Swegt S = [ Veysight Spectum Anohyzer - Swept S8
& T I 3 i T v
Center Freq 5.745000000 GHz Avg Typs: Log-Pwr Center Freg 5.745000000 GHz Avg Typs: Log-Pwr
PNO Fast —»~ Trig: FreeRun Fast -»- Trig: FreeRun
IFGainLow #Amen: 30 9B FGainaw #Anen: 30 dB

Ref Offset 2.87 ¢

B Ref Off; dB
Ref 20.00 dBm via Ref 20.00 dBm

Center 5.745000000 GHz Span 0 Hz Center 5.745000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts

5745 5745

[ p——y e —— 5 [ Kepugh Spectum Anahyer - Swept 54
- T .
Center Freq 5.825000000 GHz Avg Type: Log-Pwr Center Freq 5.825000000 GHz Avg Type: Log-Pwr
PNO Fast —»~ Trig: FreeRun PRQ: Fast - Trig: Free Run
IFGainLow #Amen: 30 9B FGainaw #Anen: 30 dB

Mkr1 14,08 ms}

Ref Offset 2.96 dB e
n 9.57 dBm)

df
Ref 20.00 dBm

Center 5.825000000 GHz Span 0 Hz Center 5.825000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts Res BW 1.0 MHz #VEW 3.0 MHz Sweep 100.0 ms (10001 pts

5825 5825

Note: We tested 802.11a/n mode the all data rate and recorded the worst case data for this channel to
be 6Mbps for 802.11a mode and MCSO for 802.11n mode.

Global United Technology Services Co., Ltd.
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[ Xerop Spestum Areyzm - Chem Pomer

Center Freq 5.745000000 GHz

AFGain:Low

Ref Offset 287 dB
Ref 22.87 dBm

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

12.07 dBm / 20 MHz

03:25:04 PM

Center Freq: 5745000000 GHz Radia Std: None

Trig: Free Run AvgHeld: 100/100

#Amen: 30 dB Radio Device: BTS

#VBW 3 MHz
Power Spectral Density

-60.94 dBm /Hz

sTATUS

Report No.: GTS202010000203F02

[— Kepight Spectrum Anshyze: - Channel Power
T

Center Freq 5.745000000 GHz

I Gain:Low

Center 5.745 GHz
#Res BW 1MHz

Channel Power

12.37 dBm /20 MHz

Center Freq: 5.745000000 GHz
Trig: Free Run AvglHold: 1001100
#amen: 30 4B

#VBW 3 MHz
Power Spectral Density

-60.64 dBm /Hz

Radia Std: N
Radio Device: BTS

5745

5745

AFGain:Low

Ref Offset 296 dB
Ref 22.96 dBm

iCenter 5.825 GHz
#Res BW 1 MHz

Channel Power

12.11 dBm /20 MHz

s Trig: Free Run

03:29:20 PM Dt 10, 2020

Center Freq: 5.825000000 GHz Radia Std: None

Avg[Hold: 100/100

#Amen: 30 dB Radio Device: BTS

#VBW 3 MHz
Power Spectral Density

-60.90 dBm /Hz

STatus

Center 5.825 GHz
#Res BW 1 MHz

Channel Power

12.23 dBm /20 MHz

Center Freq: 5825000000 GHz
Trig: Free Run AvglHold: 1001100
#amen: 30 4B

#VBW 3 MHz
Power Spectral Density

-60.78 dBm /Hz

03:41:25 PMOct 10
Radia Std: None

Radio Device: BTS

5825

5825

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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[ Xerop Spestum Areyzm - Chem Pomer

Center Freq 5.745000000 GHz

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

A 04:25:56
Center Freq: 5.745000000 GHz Radia Std: N
—». Trig: Free Run ‘Avg|Hold: 1001100

#Amen: 30 dB Radio Device: BTS

#VBW 3 MHz

Power Spectral Density

g
Center Freq 5.745000000 GHz

Ref Offset 287 dB
Ref 22.87 dBm

Center 5.745 GHz
#Res BW 1MHz

Channel Power

Center Freq: 5.745000000 GHz
- Trig: Free Run
#amen: 30 4B

AvglHold: 1001100

#VBW 3 MHz

Power Spectral Density

14:13 PO
Radia Std: Nor

Radio Device: BTS

Report No.: GTS202010000203F02

12.26 dBm /20 MHz -60.75 dBm /Hz

12.12 dBm /20 MHz -60.89 dBm /Hz

5745

5745

R
135:10 PH Oct 10, 2020

[ Kevsight Spectrum Ansbyzer - Chmel Pomer
kT 04
Radio Std: None

Center Frag: 5.626000000 GHz
s~ Trig: Free Run AvglHold: 1001100
Gain:Low #tten: 30 dB

Center Freq 5.825000000 GHz

Radio Device: BTS

Ref Offset 296 dB
Ref 22.96 dBm

iCenter 5.825 GHz
#Res BW 1 MHz

#VBW 3 MHz

Channel Power

12.24 dBm /20 MHz

Power Spectral Density

-60.77 dBm /Hz

3 03:16:47 PM Dt 10, 2020
5. 0 z Canter Freq: 5.625000000 GHz Radio Std: None

Center Freq 5.825000000 GH: e i vgiHald: 1001100

WE Gain:Low aAtten: 30 4B Radio Device: BTS

[ Kesight Spectrum Ansiyzer - Channel Power
T

Ref Offset 2.96 dB
Ref 22.

Center 5.825 GHz
#Res BW 1 MHz

#VBW 3 MHz
Power Spectral Density

-60.75 dBm /Hz

Channel Power

12.26 dBm /20 MHz

5825

5825

Note: We tested 802.11a/n mode the all data rate and recorded the worst case data for this

channel to

be 6Mbps for 802.11a mode and MCSO for 802.11n mode.

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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7.4 Channel Bandwidth

Report No.: GTS202010000203F02

Test Requirement:

FCC Part15 E Section 15.407(e)

Test Method:

ANSI C63.10:2013 and KDB 789033 D02 General U-NII Test Procedures
New Rules v02r01

Limit:

>500KHz

Test setup:

Spectrum Analyzer

e o
""'-\ o o
e o

A FUT

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Measurement Data

Limit
CH. | Frequency 802.11a 802.11n(HT20) 802.11a 802.11n(HT20)
No. (MHz) (MHz)
ANT-A | ANT-B | ANT-A | ANT-B | ANT-A | ANT-B | ANT-A | ANT-B | > 0.5MHz
36 5180 16.567 | 16.730 | 17.694 | 17.840 | 13.46 | 13.63 | 13.87 | 15.06 | >0.5MHz
48 5240 17.298 | 16.272 | 17.985 | 18.000 | 13.87 | 15.66 | 15.10 | 15.04 | >0.5MHz
Remark: “---“is not applicable

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Test plot as follows:
99% Occupied Bandwidth (MHz)

[ Kevsight Spectrum Ansbyees - Occupied B
T

745 0 Camter Fraq: 5745000000 GHz
Center Freq 5.745000000 GHz ey e raiHold: 1001100
AFGainLow #atten: 30 dB Radio Device: BTS

Ref Offset 287 dB
Ref 22.87 dBm

MR e o

-
el
L

Span 30 MHz
Sweep 1.333 ms|

ICenter 5.745 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 18.1 dBm

16.567 MHz
2193kHz % of OBW Power  99.00 %
2443MHz  xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

= sTATUS

Report No.: GTS202010000203F02

[ Kesight Spectrum Anshyzer - Dccupied BW <
_— 03:38:55 PMOct
Radio Std: None

Center Freg 5.745000000 GHz Freq: 5.745000000 GHz
ee Run

‘AvglHold: 100/100
Radio Device: BTS

- T
FGain:Low Atten: 30 dB

Ref Offset 287 dB
Ref 22.87 dBm

ST v s e—

Span 30 MHz

Center 5.745 GHz
E Sweep 1.333 ms|

s BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 18.2 dBm

17.694 MHz
29858 kHz % of OBW Power  99.00 %
2482MHz  xdB -26.00 dB

Transmit Freq Ermror
x dB Bandwidth

5745

5745

[ Xepight Spectrum Analyzes - Occupied BW

A 03:29:50 PM
Center Freq: 5.825000000 GHz Radia Std: None
Run AvgHeld: 100/100

». Trig:Free
MFGain-Low #Anen: 30 dB Radio Device: BTS

Center Freq 5.825000000 GHz

Ref Offset 296 dB
Ref 22.96 dBm

Span 30 MHz
Sweep 1.333 ms|

Center 5.825 GHz

#Res BW 200 kHz #VBW 620 kHz

Total Power 18.1 dBm

Occupied Bandwidth
17.298 MHz
-63.604 kHz
29.54 MHz xdB -26.00 dB

Transmit Freq Error % of OBW Power 99.00 %

x dB Bandwidth

s STatus

[ Ferag Soectm Anyae - Decupied W
(31 .
5. 0 z Center Freq: 5.825000000 GHz
Center Freq 5.825000000 GH: Eiiie e P o
HFGain:Low #Anen: 30 dB Radio Device: BTS
Ref Offset 2.96 dB
Ref 22.86 dBm

ot timaninerapl o e R

o g Ny gt

Span 30 MHz,
Sweep 1.333 ms|

Center 5.825 GHz
i #VBW 620 kHz

Total Power 18.0 dBm

Occupied Bandwidth
17.985 MHz

Transmit Freq Error 4.108 kHz

% of OBW Power 99.00 %

x dB Bandwidth 29.31 MHz x dB -26.00 dB

5825

5825

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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[ Xepight Spectrum Analyzes - Occupied BW

Center Freq 5.745000000 GHz

AFGain:Low

Ref Offset 287 dB
Ref 22.87 dBm

Center 5.745 GHz
#Res BW 200 kHz

Occupied Bandwidth
30 MHz

-11.461 kHz
28.46 MHz

Transmit Freq Error
x dB Bandwidth

A 04:30:08 PM DT
Center Freq: 5745000000 GHz Radia Std: None
Trig: Free Run AvgHeld: 100/100

#Amen: 30 dB Radio Device: BTS

Span 30 MHz

#VBW 620 kHz Sweep 1.333 ms|

Total Power 18.0 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

sTATUS

Report No.: GTS202010000203F02

[ Fepight Spectrum Anshyzer - Occupied BW
T

Center Freq 5.745000000 GHz

I Gain:Low

Ref Offset 287 dB
Ref 22.87 dBm

Center 5.745 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.840 MHz

-4.227 kHz
26.53 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.745000000 GHz
Trig: Free Run AvglHold: 1001100
#amen: 30 4B

#VBW 620 kHz
Total Power 18.1 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

04:14:23 PMOCE
Radia Std: None

Radio Device: BTS

Span 30 MHz,
Sweep 1.333 ms|

5745

MFGain:Low

Center 5.825 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.272 MHz
-34.973 kHz
29.53 MHz

Transmit Freq Error
x dB Bandwidth

3 04:35:21 PM Ot
GHz Radio Std: None

Center Frag: 5.625000000
Trig: Free Run AvglHold: 1001100

#Atten: 30 dB Radio Device: BTS

Vost i1
N "‘“\"""W'v'w..-

Span 30 MHz

#VBW 620 kHz Sweep 1.333 ms|

Total Power 18.0 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

sTATUS

[ Kesight Spectrum Anshyzer - Dccupied BW
T
Center Freq 5.825000000 GHz
FGain:Low

Ref Offset 2.96 dB
Ref 22.86 dBm

Center 5.825 GHz
#Res BW 200 kHz

Occupied Bandwidth

18.000 MHz
7.903 kHz
28.42 MHz

Transmit Freq Error
x dB Bandwidth

Freq: 5.826000000 GHz
ree Run ‘AvglHold: 100/100
#Atten: 30 dB

e ——

#VBW 620 kHz
Total Power 18.1 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

= e el
04:17:02 PMOct 10, 2020
Radio Std: Nons

Radio Device: BTS

bl

Span 30 MHz,
Sweep 1.333 ms|

5825

5825

Note: We tested 802.11a/n mode the all data rate and recorded the worst case data for this channel to
be 6Mbps for 802.11a mode and MCSO for 802.11n mode.
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6dB Occupied Bandwidth (MHz)

Report No.: GTS202010000203F02

[ Xepight Spectrum Analyzes - Occupied BW

Center Freq 5.745000000 GHz

AFGain:Low

Ref Offset 287 dB
Ref 22.87 dBm

iCenter 5.745 GHz
Res BW 100 kHz

Occupied Bandwidth
16.442 MHz

-23.412 kHz
13.46 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5745000000 GHz
T

H;
ree Run AvgHeld: 100/100

#Amen: 30 dB

#VBW 300 kHz

Total Power 18.4 dBm

% of OBW Power
xdB

99.00 %
-6.00 dB

STany

Span 30 MHz
Sweep 3.333 ms|

[— Keyight Spectrum Mgy
T

Center Freq 5.745000000 GHz

I Gain:Low

Ref Offset 287 dB
Ref 22.87 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.626 MHz

-18.750 kHz
13.87 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5745000001
Trig: Free Run
#amen: 30 4B

0 GHz
AvglHold: 1001100

#VBW 300 kHz

Total Power

% of OBW Power
x dB

18.4 dBm

99.00 %
-6.00 dB

Radia Std: None

Radio Device: BTS

""‘Jw
Nitvedshfag

g

Span 30 MHz,
Sweep 3.333 ms|

5745

5745

[ Kevsight Spectrum Ansbyees - Occupied B
T

Center Freq 5.825000000 GHz

MFGain:Low

Ref Offset 296 dB
Ref 22.96 dBm

Pt

ICenter 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth

17.030 MHz
Transmit Freq Error
x dB Bandwidth

-26.732 kHz
13.87 MHz

Center Frag: 5.626000000 GHz
Trig: Free Run AvglHold: 1001100
#Atten: 30 dB

#VBW 300 kHz

Total Power 18.3 dBm

% of OBW Power
xdB

99.00 %
-6.00 dB

STatus

03:30:01 PM Ot
Radio Std: None

Moo,

Span 30 MHz
Sweep 3.333 ms|

[ Kesight Spectrum Anshyzer - Dccupied BW
T

Center Freq 5.825000000 GHz

FGain:Low

Ref Offs B
Ref 22.96 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.831 MHz
-24.269 kHz
15.10 MHz

Transmit Freq Ermror
x dB Bandwidth

Gamrar Frag: 8.625000000
rig: Free Run

Atten: 30 dB

#VBW 300 kHz

Total Power

% of OBW Power
x dB

GHz
‘AvglHold: 100/100

18.3 dBm

99.00 %
-6.00 dB

03:4151 PO
Radio Std: None

Radio Device: BTS

Span 30 MHz,
Sweep 3.333 ms|

5825

5825

Global United Technology Services Co., Ltd.
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[ Xepight Spectrum Analyzes - Occupied BW

Center Freq 5.745000000 GHz

AFGain:Low

[—

iCenter 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.604 MHz

-27.127 kHz
13.63 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5745000000 GHz
Trig: Free Run AvgHeld: 100/100
#Amen: 30 dB

Yoo
e

Vo,

Span 30 MHz

#VBW 300 kHz Sweep 3.333 ms|

Total Power 18.2 dBm

% of OBW Power 99.00 %
xdB -6.00 dB

STatus

Report No.: GTS202010000203F02

[— Kepight Spectrum Ansbyze: - Decupied W
T

Center Freq 5.745000000 GHz

I Gain:Low

Ref Offset 287 dB
Ref 22.87 dBm

!
4

gt
[

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.735 MHz

-17.290 kHz
15.06 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.745000000 GHz
Trig: Free Run AvglHold: 1001100
#amen: 30 4B

#VBW 300 kHz
Total Power 18.2 dBm

% of OBW Power 99.00 %
x dB -6.00 dB

Span 30 MHz,
Sweep 3.333 ms|

5745

[ Kevsight Spectrum Ansbyees - Occupied B
T

Center Freq 5.825000000 GHz

MFGain:Low

Ref Offset 296 dB
Ref 22.96 dBm

e o

Jt

AR

ICenter 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.069 MHz
-89.215 kHz
15.66 MHz

Transmit Freq Error
x dB Bandwidth

3 04:35:32 PM Ot
GHz Radio Std: None

Center Frag: 5.625000000
Trig: Free Run AvglHold: 1001100

#Atten: 30 dB Radio Device: BTS

Span 30 MHz

#VBW 300 kHz Sweep 3.333 ms|

Total Power 18.4 dBm

% of OBW Power 99.00 %
xdB -6.00 dB

STatus

[ Kesight Spectrum Anshyzer - Dccupied BW
T
Center Freq 5.825000000 GHz
FGain:Low

Ref Offset 2.96 dB
Ref 22.96 dBm

o
) sl
ARSI

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth

17.852 MHz
-5.137 kHz
15.04 MHz

Transmit Freq Ermror
x dB Bandwidth

Freq: 5.826000000 GHz
ree Run ‘AvglHold: 100/100
#Atten: 30 dB

#VBW 300 kHz

Total Power 18.3 dBm

% of OBW Power 99.00 %
x dB -6.00 dB

= e el
04:17:18 PMOct 10, 2020
Radio Std: None

Radio Device: BTS

iy
*‘Mn‘-.‘».-.-.-,-.,w,\“, AU

Span 30 MHz,
Sweep 3.333 ms|

5825

5825

Note: We tested 802.11a/n mode the all data rate and recorded the worst case data for this channel to
be 6Mbps for 802.11a mode and MCSO for 802.11n mode.
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Report No.: GTS202010000203F02

7.5 Power Spectral Density

Test Requirement:

FCC Part15 E Section 15.407(a)(3)

Test Method:

ANSI C63.10:2013 and KDB 789033 D02 General U-NII Test Procedures
New Rules v02r01

Limit: 30dBm/500kHz
Test setup:
Spectrum Analyzer
o o o
"‘\\ o o
o o
i oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 6.0 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Measurement Data

5745 -0.398 -0.782 -0.565 -1.091 2.229
30.00 Pass
5825 -0.771 -0.555 -1.104 -0.617 2.744
Remark: “---“is not applicable

Global United Technology Services Co., Ltd.
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Test plot as follows:

[ Xepight Spectrum Analyzes - Swest 54

45 0 Avg Type: RMS
Center Freq 5.745000000 GHz . e T o
IFGainLow #Anen: 30 dB

1

AN A, b e v,
e ' g \

‘Span 30.00 MHz

Center 5.74500 GHz
Sweep 1.333 ms (10001 pts

#Res BW 510 kHz #VBW 1.5 MHz"

sTaTuS

Report No.: GTS202010000203F02

e Keysight Spectrum Anehyzer - Swept SA
T
Iz Avg Ty RMS
Center Freq 5.745000000 GHz Trig: Free Run A:;;n::'; Lo

PNO; Fast ~3—
IFGainLow #Atten: 30 dB

1
N ey
s S

J——
f {

Span 30.00 MHz

Center 5.74500 GHz
Sweep 1.333 ms (10001 pts

Res BW 510 kHz HVBW 1.5 MHz*

5745

5745

[ Kersight Spectrum Anebyees - Swept 51
T

Center Freq 5.825000000 GHz Avg Type: RMS

PNO Fast -~ Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Aten: 30 dB

Ref Offset 8
Ref 20.00 dBm

1
e T
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7.6 Band edge

Report No.: GTS202010000203F02

7.6.1 Radiated Emission Method

Test Requirement:

FCC Partl5 C Section 15.209 and 15.205

Test Method:

ANSI C63.10: 2013

Test Frequency Range:

9kHz to 40GHz, only worse case is reported

Test site:

Measurement Distance: 3m

Receiver setup:

Frequency Detector RBW VBW Value
Peak 1MHz 3MHz Peak
Above 1GHz RMS IMHz | 3MHz RMS

Limit:

All emissions shall be limited to a level of =27 dBm/MHz at 75 MHz or
more above or below the band edge increasing linearly to 10 dBm/MHz at
25 MHz above or below the band edge, and from 25 MHz above or below
the band edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz
above or below the band edge, and from 5 MHz above or below the band
edge increasing linearly to a level of 27 dBm/MHz at the band edge.

Test setup:

Test Antenna-

<Im .. 4m>]

=

Tum Tablev--
<150¢n >

<

I Receiver: H Preamplifier~

Test Procedure:

1. The EUT was placed on the top of a rotating table 1.5 meters above
the ground at a 3 meter camber. The table was rotated 360 degrees to
determine the position of the highest radiation.

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

3. The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

4. For each suspected emission, the EUT was arranged to its worst case
and then the antenna was tuned to heights from 1 meter to 4 meters
and the rota table was turned from 0 degrees to 360 degrees to find
the maximum reading.

5. The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than the
limit specified, then testing could be stopped and the peak values of
the EUT would be reported. Otherwise the emissions that did not have
10dB margin would be re-tested one by one using peak, quasi-peak or
average method as specified and then reported in a data sheet.

7. The radiation measurements are performed in X, Y, Z axis positioning.
And found the X axis positioning which it is worse case, only the test
worst case mode is recorded in the report.
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Report No.: GTS202010000203F02

Test Instruments: Refer to section 6.0 for details
Test mode: Refer to section 5.2 for details
Test results: Pass

Remarks:

1. Only the worst case Main Antenna test data..

2. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor

3. The emission levels of other frequencies are very lower than the limit and not show in test report.

4. The pre-test were performed on lowest, middle and highest frequencies, only the worst case’s (lowest
and highest frequencies) data was showed.

5. According to KDB 789033 D02v02r01 section G) 1) d),for measurements above 1000 MHz @3m distance,
the limit of field strength is computed as follows:
E[dBuV/m] = EIRP[dBm] + 95.2;

E[dBuV/m] = -27 + 95.2 = 68.2dBuV/m.

E[dBuV/m] = 10 + 95.2 = 105.2dBuVv/m.

E[dBuV/m] = 15.6 + 95.2 = 110.8dBuV/m.
]

E[dBuV/m] = 27 + 95.2 = 122.2dBuV/m

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 30 of 79




GTS

Radiated Band Edge Result
Horizontal: 802.11a (TX 5745MHz)

Report No.: GTS202010000203F02

Radiated Emission Measurement

File :pei Diata #511 Date: 202001 V26 Time:
1300 dBudm

FCC 15C[56 B4)
120 i

, o

) ﬂ*naal:

a0
0o
SO0 00 M= 5.0
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC 15C(5G B4) Power: DOV Humidity: 54 %
EUT: Vaxis wireless video system Distance: 3m

MIN: Waxis Atom 500 SDI RX
Mode: 802 11a (TX 57T45MHz)
Mote: Hunan GM innovation technology Co. Ltd

Receiver

Freguency | Reading | Factor Level Limit |Margin Height | Azimuth
No. | MHz) | @Buv) | (dBim) |(dBuvim)|(@Buvim)| (@B) | =" | (em) | (ceg) |P/F| Remark
1* | 5725000 57 67 245 5522 12223 | 67.01 | peak P
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Vertical: 802.11a (TX 5745MHz)

Report No.: GTS202010000203F02

Radiated Emission Measurement

File :pai Diata #512 Date: 202001026 Time:
1300 dBuvim

FCC 15C[56 B4)
120 hd

o —

N J)Jbaat

an
0.0
SO0 000 MHz] SIS0
Site 966 Chamber Polarization: Vertical Temperaiure: 26(C)
Limit: FCC 15C(5G B4) Power. DC5V Humidity: 54 %
EUT: Yaxis wireless video system Distance: 3m

M/M: Vaxis Atom 500 SDI RX
Mode: B02.11a (TX 5745MHz)
Mote: Hunan GM innov ation technology Co. Ltd

Receiver

Frequency | Reading | Factor Level Limit  |[Margin Height | Azimuth
No. | " MHz) | (dBuv) | (dB/m) |(dBuvim)|(dBuvim)| (@B) | D=5 | (om) | (egy |P/F| Remark
1* 5725000 RB.3T -2.45 55.92 12223 | 66.31 | peak P
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Horizontal: 802.11a (TX 5825MHz)

Report No.: GTS202010000203F02

Radiated Emission Measurement

File :pei Diata #5286 Date: 2020010026 Time:
1300  dBuim

120 A

T

70 \ FLC 15C[56 B4)

60 |
k-
5 il“'"ﬁll.
MMWWWWMWWMMPE“
an
0o
SER0 000 MHz] 750
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC 15C(5G B4) Power: DCSV Humidity: ~ 54 %
EUT: Vaxis wirgless video system Distance: 3m

M/N: Vaxis Atom 500 SDI RX
Mode: B02.11a (TX 5825MHz)
Mote: Hunan GM innovation technology Co. Ltd

Receiver

Frequency | Reading | Factor Level Limit |Margin Height | Azirmuth
No- | " MHz) | (dBuv) | (@Bim) |(dBuvim)|(dBuvim)| (dB) | == | (em) | (eegy |P/F| Remark
1 * | 5850.000 5711 -2.25 54 86 12223 | 67.37 | peak P
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Report No.: GTS202010000203F02

Vertical: 802.11a (TX 5825MHz)

Radiated Emission Measurement

File :pei Diata #5285 Diate: 2020410626
1300 dBuvim

Time:

120 By

wo N

TS

FLLC 15C[56G B4)

60
@ [
MMJmWWMMMWWFNt
a
0.0
L0000 M 2] 750
Site 966 Chamber Polarization: Vertical Temperature: 2B(C)
Limit: FCC 15C(5G B4) Power. DC8V Humidity: 54 %
EUT: Vaxis wireless video system Distance: 3m
MM Vaxis Atom 500 SDI RX
Mode: 802.11a (TX 5825MHz)
Mote: Hunan GM innovation technology Co. Ltd
Receiver
No. | FIEmency | Restd | ame | b @by oo | " |2t || Remank
1 * | 53850.000 A7.37 -2.25 5512 12223 | 67.11 | peak P
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Report No.: GTS202010000203F02

Horizontal: 802.11n (HT20) (TX 5745MHz)

Radiated Emission Measurement

File :pei Data #514 Diate: 202001 0V2E6 Time:
1300 dBuvim
FCC 15056 B4)
- l/f
1on

" /

. —

1] e ak

a0

0o

SE00.000 M 2] S0

Site 966 Chamber Polarization: Horizonial Temperature: 28(C)
Limit: FCC 15C(5G B4) Power: DCSY Hurnidity: 54 %
EUT: Yaxis wireless video system Distance: 3m
M/M: Vaxis Atom 500 SDI RX
Mode: 802 11n (TX 5745MHz)
Mote: Hunan GM innovation technology Co. Ltd

Receiver

Frequency | Reading | Factor Level Limit  |Margin Height | Azimuth
No- 1" (MHz) | (dBuv) | (dB/m) |(dBuvim)|(dBuvim)| (@B) | “== | (em) | (eegy |P/F| Remark
1* | 5725.000 62.34 245 50.89 12223 | 6234 | peak P
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Vertical: 802.11n (HT20) (TX 5745MHz)

Report No.: GTS202010000203F02

Radiated Emission Measurement

File :pai Diata #5613 Date: 2020/10V26 Tirme:
1300 dBuv/m
FCC 15056 B4)
120 Vi
1o l/
11 /
a0 /
70 __//
[:11] aak
i WMWWWMmeWﬁ
an
0o
SO0 000 M=) 50
Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC 15C(5G B4) Power:  DCEV Humidity: 54 %
EUT: Vaxis wirgless video system Distance: 3m
M/M: Vaxis Atom 500 SDI RX
Mode: BOZ.11n (TX 5745MHz)
Mote: Hunan GM innov ation technology Co.,Ltd
Receiver
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " “MHz) | (@Buv) | (dB/m) |(dBuvim)|(dBuvim)| (aB) | °== | (em) | (ceg) |P/F| Remark
1* | &725.000 6210 245 59.65 12223 | 6258 | peak P
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Horizontal: 802.11n (HT20) (TX 5825MHz)

Radiated Emission Measurement

File :pei Data :#523 Date: 202001 0026 Time:
1300 dBuvim

Report No.: GTS202010000203F02

120 P

R

70 \\\._ FLC 15C[56 B4)

60
50
WJWMMMMMA“WMWW peak
40
0.0
SEGT 000 MHz] 75.0
Site 866 Chamber Polarization: Horizonial Temperature: 26(C)
Limit: FCC 15C(5G B4) Power. DCSV Hurnidity: %
EUT: Waxis wirgless video system Distance: 3m

M/N: Yaxis Atom 500 SDI RX
Mode: B02.11n (TX 5825MHz)
Mote: Hunan GM innovation technology Co. Ltd

Receiver

Frequency | Reading | Factor Level Limit |Margin Height | Azimmuth
No- | " MHz) | (dBuv) | (dB/m) |(dBuvim)|(dBuvim)| (dB) | "= | (em) | (eg) |F/F| Remark
1 * | 5850.000 61.20 -2.25 55.95 12223 | 63.28 | peak P
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Report No.: GTS202010000203F02

Vertical: 802.11n (HT20) (TX 5825MHz)

Radiated Emission Measurement

File :pei Diata #524 Date: 202001026 Tirme:
1300 dBusm

120 f

70 \\\ FLC 150[56 B4)

o |
50 .
RWWWWWWWWMWWDE“
40
30.0
SO0 M=) P
Site 966 Chamber Polarization:  Vertical Temperature: 26(C)
Limit: FCC 15C({5G B4) Power: DCaVv Humidity: 54 %
EUT: Vaxis wirgless video system Distance: 3m

M/N: Vaxis Atom 500 SDI RX
Mode: 802.11n (TX 5825MHz)
Mote: Hunan GM innovation technology Co., Ltd

Receiver

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " iMHz) | (dBuV) | (dBim) |(dBuVim)|(dBuvim)| (dB) | P | em) | idegy |P/F| Remark
1 * | 5350.000 6143 -2.25 5918 12223 | 63.05 | peak P

Note: We tested 802.11a/n mode the all data rate and recorded the worst case data for this channel to
be 6Mbps for 802.11a mode and MCSO for 802.11n mode.
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Conducted Band Edge Result

Antenna A

802.11a mode 802.11n(HT20) mode

[ Xepight Spectrum Analyzes - Swest 54 [ Kepight Spectrum Anshyzer - Swept A
3 BT

T 0 Avg Type: Log-Pur 5. z Avg Type: Log-Pwr
Frog 5.655000000 Gtz | Ao e Lo w r Froq 5665000000 Ghz | g Ty Lo
FGaivion #Amen: 30 d8 [FGalnd ow #Anen: 30 4B
Ref Offset 2.5 B Mkr1
Ref 20.00 dBm

race 1 Pass

Ref Offset 2.5 dB
Ref 20.00 dBm

Trace 1 Pas:

Arirta s i, Jubep i

Stop 5.7650 GHz
#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Stop 5.7650 GHz
#VBW 3.0 MHz

5745

S Corst spedimm Ry St S8 e
Lou 3

z ) Avg Type: Log-Pw
Center Freq 5.805000000 GHz Trig: Free Run m’;,“.n!.”; Log e

PNO; Fast ~3—
IFGainLow #Arten: 30 dB

Avg Type: Log-Pur
PNO Fast -~ Trig: FreeRun Avg|Hold: 100/100
IFGaincl ow #Atten: 30 dB

Ref Offset 2.5 dB

Ref Offset 2.5 dB.
Ref 20.00 dBm

Ref 20.00 dBm

'y

T

L
Sweep 1.000 ms (1001 pts)

Stop 6.0050 GHz
Sweep 1.000 ms (1001 pts) . #VBW 3.0 MHz

1 0GHz -32.081 dl
[t 68502GHz] sdigBm| [ |
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Antenna B

802.11a mode

802.11n(HT20) mode

[ Xepight Spectrum Analyzes - Swest 54
3

r Freq 5.665000000 GHz Log-Pwr

vg Type:
4 -+ Trig:FreeRun AvglHold: 100100

#Amen: 30 dB

Ref Offset 2.5 dB.
Ref 20.00 dBm
Trace 1Pass

Stop 5.7650 GHz
Sweep 1.000 ms (1001 pts)

5.747 4 GHa |
57250 GHz

. Kersight Spectrum Anshyer - Swept 54
T
5. z Avg Type: Log-Pwr
tor Froq 8 SCS000000 SHz ENO Fast ~»- Trig: FreeRun Avg|Hold: 100/100
[FGaind ow #Anen: 30 dB
Ref Offset 2.5 dB Mkr1
Ref 20.00 dBm

ce 1 Pdss

ALY
FevITeT

i o st e

Stop 5.7650 GHz

Start 5.5650 GHz
Sweep 1.000 ms (1001 pts)

#VEW 3.0 MHz

57250 GHz -26. TOthm
| 57246GHz[  -22.322 dBm|

Zomunmawn

5745

[ Kersight Spectrum Anebyees - Swept 51
T

o PNO: fast —»—  Trig: Free Run Avaola 1am1oo
IFGainiLow #tten: 30 dB

Ref Offset 2.5 dB Mkr1

Ref 20.00 dBm

Trace 1 Pas:

Start 5.5650 GHz Stop 5.7650 GHz
sweep 1,000 ms (1001 pts)

#VBW 3.0 MHz

[ Kersigh Spectrum Anslyzer - Swept SA
7
5.9 z Avg Typs: Log-Pwr
L~ Trig:Freehun AvglHald: 1001100
- (FGainLow aAtien: 30 4B
Ref Offsst 2.5 dB Mkr1
Ref 20.00 dBm

Stop 6.0050 GHz
Sweep 1.000 ms (1001 pts)

Slal‘t 5.8050 GHz
#VBW 3.0 MHz

5850 0 GHz -25.245 dBm
- =
e |
e

STATUS

5825

Note: We tested 802.11a/n mode the all data rate and recorded the worst case data for this channel to
be 6Mbps for 802.11a mode and MCSO for 802.11n mode.
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Report No.: GTS202010000203F02

7.7 Spurious Emission

7.7.1 Radiated Emission Method

Test Requirement: FCC Part15 C Section 15.209, Part 15E Section 15.407(b)(4)
Test Method: ANSI C63.10:2013
Test Frequency Range: 9kHz to 40GHz
Test site: Measurement Distance: 3m
Receiver setup: Frequency Detector RBW VBW Value
9kHz-150KHz | Quasi-peak | 200Hz 1kHz Quasi-peak Value
150kHz-30MHz | Quasi-peak 9kHz 30kHz | Quasi-peak Value
30MHz-1GHz | Quasi-peak | 100KHz | 300KHz | Quasi-peak Value
Above 16Hz |0 ity | awis | Average Vaiue
Limit: Frequency Limit (uv/m) Value Me[?izltj;ﬁg]eem
0.009MHz-0.490MHz 2400/F(KHz) QP 300m
0.490MHz-1.705MHz 24000/F(KHz) QP 300m
1.705MHz-30MHz 30 QP 30m
30MHz-88MHz 100 QP
88MHz-216MHz 150 QP 3am
216MHz-960MHz 200 QP
960MHz-1GHz 500 QP
Frequency Limit (dBm/MHz) Remark
Above 1GHz -27.0 Peak Value

Test setup: For radiated emissions from 9kHz to 30MHz

Test Antenna

P

Tum Table..

< §0cm >4 . Tum Table.

»
= Receiver.

For radiated emissions from 30MHz to1GHz
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Test Antenna. |

.

1
Tum Table,._|EVT] RS |
< 80em : z> Tum Table J
; ] &
_é_ | Receivers H Preamplifiers }/

For radiated emissions above 1GHz

<3m=>

b
Test Antenna-

<1lm .. 4m >
Tum Tablev -

A

<150cm>.!

11

I Receivers H Preamplifierv

Test Procedure: 1. The EUT was placed on the top of a rotating table (0.8m for below
1GHz and 1.5 meters for above 1GHz) above the ground at a 3 meter
camber. The table was rotated 360 degrees to determine the position
of the highest radiation.

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

3. The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

4. For each suspected emission, the EUT was arranged to its worst case
and then the antenna was tuned to heights from 1 meter to 4 meters
and the rota table was turned from 0 degrees to 360 degrees to find
the maximum reading.

5. The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than the
limit specified, then testing could be stopped and the peak values of
the EUT would be reported. Otherwise the emissions that did not have
10dB margin would be re-tested one by one using peak, quasi-peak or
average method as specified and then reported in a data sheet.

7. The radiation measurements are performed in X, Y, Z axis positioning.
And found the X axis positioning which it is worse case, only the test
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Report No.: GTS202010000203F02

worst case mode is recorded in the report.

Test Instruments:

Refer to section 6.0 for details

Test mode: Refer to section 5.2 for details

Test environment: Temp.: 26 °C Humid.: 54% Press.: 1012mb
ar

Test voltage: DC 5V

Test results: Pass

Remarks:

1. Only the worst case Main Antenna test data.
2. Pre-scan all kind of the place mode (X-axis, Y-axis, Z-axis), and found the Y-axis which it is worse case.

Please refer to following plots of the worst case
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Note: We tested 802.11a/n mode the all data rate and recorded the worst case data for this channel to be
6Mbps for 802.11a mode and MCSO for 802.11n mode.

Report No.: GTS202010000203F02

9 kHz ~ 30 MHz

The low frequency, which started from 9 kHz to 30 MHz, was pre-scanned and the result which was 20 dB
lower than the limit line per 15.31(0) was not reported.

30MHz~ 1GHz
Horizontal: 802.11a (TX 5745MHz)

Radiated Emission Measurement

File pe Data 7272 Dt 20201022 Timee:
iy dB¥im

FOC_FAHTIS E 03 0F

: ﬂ WWL& LT

R s e "'aww T

10

an
0.nvon =] 90,000 [MHz] 1D GO0 o
Site 088 Chamber Polarization: Horizontal Tempsrature: 2B(C)
Limit FCC_PART15_B_03m_0QF Power: DC 5V Humidity: %
EUT: Waxis wireless video system Distance: M

M/MN: Waxis Atom 500 SDI RX
Mode: 802.11a (TX 5T45MHz)
Mote: Hunan GM innovation technology Co. Ltd

Receiver
He- Fr?r?#lezr;w ?j;ﬂ::rjg [Z;rdn?; :d;ﬁ%} [dIIEI_::‘JIJ'tm}M{ZET:n peesr F'|';‘“l+gm=' Pﬂu]m FIF| Remark
1 1484410 | 2163 | 1588 | 3720 | 4350 | 621 | QP | 100 | 256 | P
2 | 2325318 | 2161 | 1305 | 34686 | 4600 |11.34| QP | 105 | 118 | P
3 | 2077240 | 2361 | 1468 | 3830 | 4600 | 770 | QP | 120 | 157 | P
4 | 4464140 | 1901 | 1796 | 3787 | 4600 813 | @P | 116 | 54 | P
5*| 5951327 | 1980 | 2042 | 4032 | 4600 | 588 | @° | 117 | 35 | P
& | PO38566 | 1604 | 2300 | 4003 | 4600 | 587 | QF | 184 | 150 | P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Vertical: 802.11a (TX 5745MHz)

Report No.: GTS202010000203F02

Radiated Emission Measurement

Fie pd Data #2273 Dater 20201023 Tima:

gy dBavm

il

Bl

FOU_FARTIE_E D2l QF
5l
I
i ; hd g &
- ol ok
i [ f'fT’AL Hongih AT
= U m.l..h.ﬂ'l"rML I\ﬂ““ Ly f"m‘ﬁu | ||1 A AL Al
g
1]
'R
0000 0000 Jo.n0m IMHz| .m0 (B Tooma

Site 9685 Chamber Polarization: Vertical Temparaiure: ZEC)
Limit: FCC_PART15_B_03m_QF Power. DOSV Hemidity: 54 %
EUT: Vaxis wireless video system Distance: M
MIM: Waxis Atom 500 SDI RX
Maode: 802.11a (TX 5745MHz)
Miote: Hunan GM innovation technology Co. Ltd

Reoeiver
Me- Frqefql:-lezr;w ?ﬁéﬂiﬂf [E;rﬁnf; quE_ﬂfE.lL} [dI!I-:J"':'IJ'tm} M.;:E;:n petecior | eny' | aeg) |FIF | Remark
1 148.4410 21.08 15.66 3675 43.50 8.75 QaF 105 245 F
2 234 1683 21.57 1311 3468 4800 |(11.32 | QP 100 42 F
3 287.2240 2427 14.88 3808 4500 7.04 QF 148 55 F
4 4454140 2177 17.66 3973 4600 8.27 QF 127 i3n F
5" 585.1327 18,40 20.42 3982 4500 g.18 QaF 133 1 F
g 744 8680 16.72 22.51 39.23 4500 8.77 QF 135 107 F

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Report No.: GTS202010000203F02

Horizontal: 802.11a (TX 5825MHz)

Radiated Emission Measurement

Flle pel Data #2735 Daber 202010023 Time:
g dRaim

FOC_FaATIS_E 02h OF

b b jl\l thv“m,..f““""’ il

0

II]l_

30000 RI0m0 q0U00m [MHz| 10w G i Tanma

Site 985 Chamber Polarization: Horizontal Temperature: 2EC)
Limit FCC_PART15_B_03m_QP Power.  DOSV Humidly:  54%
EUT: Vaxis wireless video system Distance: M

MIM: Waxis Atom 500 SDI RX

Mode: BD2.11a (TX 5825MHz)

Mote: Hunan GM innowation technology Co. Ltd

Receiver

No. Frequency | Reading | Factor Level Limit |Margin Dters

{MHz) {dBuV) | (dB/m) |{dBuvim)|(dBuvim)| (dB) jom) | oeg) |FYF| Remark

1 1484410 21.24 15.048 3600 43.50 3.60 QP 105 214 P
2 242 5252 2327 13.40 aG.ar 45.00 9.33 QP 146 g2 P
3 2e7.2240 2281 14.04 37.80 4G.00 3.40 [ o 150 247 P
4 4464140 2087 17.945 3853 46.00 747 QP 120 107 P
5 % | BB513Z7 2043 20.42 40.85 46.00 5.15 QP 124 85 P
i ] 883 8588 15.50 23.90 3040 46.00 8.51 QP 145 24 P

Vertical: 802.11a (TX 5825MHz)

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Report No.: GTS202010000203F02

Radiated Emission Measurement

Flie pd Data 7274 Daber 20201023 Time:

Ly dBuYSm

FL|

L]

FOC_FAHTIS B 02 OF
5l
|
al T ] A ; !"_
’ |
i L]
ﬂ] 1fl( '] J nfﬁ‘ '1 ﬁJ”.rmﬂllﬂ.-.MF""m
m HPII'.' SRR ._ﬂ‘j\q T M'-’-.J‘Lj'l'ﬂ""l']r' I‘ i h {iidal G
1l e l'ﬁ",q,.f h, e [
]
i
e . D 30,000 IMHz| T G MOp Toun.a

Site 968 Chamber Paolarization:  Vertical Temparature: ZEC)
Limit FCC_PART15_B_03m_QP Power: DC3V Hemidity: 54 %
EUT: Waxis wireless video system Distance: M
M/N: Waxis Atom 500 SDI RX
Mode: 202.11a (TX 5825MHz)
Mote: Hunan GM inmowvation technology Co. Ltd

Reoeiver

Frequency | Reading | Fachor Level Limit |kargin o Helght | Azimui
Me- (MHz) (dBuV) | (dB/m) |{dBuvim)|(dBuvim}| (gg) |CT" | (em) | (seg) |F/F| Remark
1 145 4410 20.78 15.688 3644 43 80 7.06 QP 100 172 P
2 232.5318 22.40 13.05 3545 45.00 |(10.55 | QP 110 78 P
3 287.2240 24.83 14.88 39.52 4G.00 .48 QP 147 258 P
4 445 4140 21.68 17.945 3084 46.00 8.36 QP 150 24 P
5 " 5051327 18.43 20.42 39.85 45.00 8.15 QP 105 38 P
] 803 8588 15.57 2388 39 56 46.00 g.44 QP 174 245 P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 47 of 79



GTS

Report No.: GTS202010000203F02

Horizontal: 802.11n (HT20) (TX 5745MHz)

Radiated Emission Measurement

Flle pel Diata 7264 Dater 2020123 Time:
pn dBu¥im

FOC_FARTIS_E 02 OF

A

0

un
30000 I.000 40,000 [MHz] 300,000 00000 T
Site 968 Chamber Paolarization: Horizontal Temparature: ZE(C)
Limit FCC_PARTIS_B_03m_QF Power: DC SV Hurmidity- 5%
EUT: WVaxis wireless video system Distance: M

M/M: Waxis Atom 500 5D RX
Mode: 202.11n (TX ST45MHz)
Mote: Hunan GM innowvation technology Co. Ltd

Receiver
Me- Frm:-iezr;w H(:;ﬂ'l:rljg [E;rdn?; (dlﬁi‘:.ﬁ:n}[d;mftm}h‘(:g:n Disteciar F'|';""m']m:- H'?';;I]m PIF | Remark
1 1484410 | 2210 | 1586 | 3776 | 4350 [574 | ap [ 114 | 25 | P
2 | 2072240 | 2506 | 1480 | 4065 | 4800 [535 | QP | 241 | 158 | P
3 | 4484140 | 2217 | 1796 | 4013 | 4800 [587 | @P [ w01 | 123 | P
4 | 5051327 | 1932 | 2042 | 3074 | 4600 (628 | @ | 100 | 208 | P
5| gp3.85e6 | 1872 | 2390 | 4071 | 4800 |520 | o | 188 | s1 | P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Report No.: GTS202010000203F02

Vertical: 802.11n (HT20) (TX 5745MHz)

Radiated Emission Measurement

File pd Data 7265 Diaber 20201023 Time:
gl dfu¥im

FOC_FaHTIS_E D36 gF

rr-.

o3 paiikc

L P
* lﬂﬁmw w‘ir\ ﬁl‘w ’hl n M a’lmwhw

10

(1]
.0oan 1Dl 90000 IMHz| ER ] [ R 0000

Site 985 Chamber Polarization:  Vertical Tempenatura: 2EC)
Limit: FOC_PART15_B_03m_QF Power. DSV HurmiaIty” =%
EUT: Vaxis wireless videa system Distance: M

MIM: Vaxis Atom 500 SD1 RX

Maode: B02.11n (TX 5745MHz)

Mote: Hunan GM inmovation technology Co. Ltd

Receiver
Ma- Frml:-lezr;w ?j;ﬂgjg [Z;rdn:; cdlﬁmﬁ;} [daLEifm}M{ZE;i" petecr ﬁ':ﬁg? ’:‘ET PIF | Remark
1*| 1484410 | 2283 | 1588 | 3820 | 4350 (521 | QP | 104 | 247 | P
2 | 2072241 | 2467 | 1488 | 3938 | 4600 (664 | QP | 102 | 154 | P
3 | 4484141 | 2164 | 1796 | 3060 | 4600 |(640 | @ | 100 | 223 | P
4 | 5051320 | 2005 | 2042 | 4047 | 4800 (553 | o | 102 | 52 | P
5 | sp3ese7 | 1581 | 2390 | 3080 | 4600 (620 | o | 148 | 155 | P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Horizontal: 802.11n (HT20) (TX 5825MHz)

Report No.: GTS202010000203F02

Radiated Emission Measurement

Fllie pel Data 7267 Daber 20201623 Time:

g dBuim

FL|

Em

FOU_FaHTIS_§ D2 OF
il
]
an 1 & Ft A
m i |I.|I b fPeak
! = -
) P A M Wﬂh M
| TR O TR T l..h.l"".-" s (T '
1m
wl_
.0in &0.0mo J0.00m [MHz] 300 Dma il mon Tonna

Site 986 Chamber Polarization: Horizontal Temperature: 26(C)
Limit FCC_PART15_B_03m_0QP Power:  DCIV Humidity: %
EUT: Waxis wireless video system Distance: 3M
MiM: Waxis Atomn 500 3D RX
Mode: 802.11n (TX 5825MHz)
Mote: Hunan GM inmoyation technology Co. Ltd

Receiver

Frequency | Reading | Factor Level Limit [Margin o Height | Azimum
No- | MHz) | (@BuV) | (dBm) |(dBuvim)|(@Buvim)| (@B) | TS| (em) | (oeg) (F/F| Remark
1" 145 4410 21.868 15.86 3T7.35 43.50 8.15 aP 185 145 P
2 2872240 24.96 14.88 39.85 46.00 8.35 QP 165 a5 P
3 445.4140 10,69 17.656 37865 46.00 8.35 aP 124 162 P
4 BR5.1327 1870 20.42 3912 46.00 6.88 QP 202 115 P
5 8083 85848 15.83 2388 3982 46.00 8.18 QP 200 114 P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Vertical: 802.11n (HT20) (TX 5825MHz)

Radiated Emission Measurement

Flie pal Diata #7266 Dater 202001023 Time:
gy dBu¥im

Report No.: GTS202010000203F02

FOu_FadT1In_E 02 gF

A 2 Y 7 S 6

1]

o
£ 1. 00 0,00 [MH =] 0N D) Gl B0 Tanm.a
Site 965 Chamber Polarization: Vertical Temparaturs: ZEC)
Limit: FCC_PART15_B_03m_QF Power: DOV Humidity: - %
EUT: Vaxis wireless video system Distance: M

MMz Waxis Atom 500 5DI RX
Mode: 202.11m (TX 5825MH=z)
Mote: Hunan GM innowvation technology Co. Ltd

Receiver
Frequency | Reading | Factor Level Limit [Margin o Height | Azimum
Ne. {MHz) (dBuV) | (dB/m) |{dBuVim)|(@Buvim)| (@B) | "o | fem) | seg) |FVF| Remark

1 148.4410 21.21 15.84 36.8T 43.50 063 QP 1156 117
2 287.2240 24.88 14.68 30,88 400 | 832 | QP 105 215
b 446 4140 21.76 17.84 3872 46.00 8.28 apP 115 226
4
5

5051327 1874 2042 2816 46.00 g.84 QP 127 230
803 85048 1532 23.04 393 46.00 g.6a aP 100 254

LU Bt

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

1GHz~ 18GHz
Horizontal: 802.11a (TX 5745MHz)

Report No.: GTS202010000203F02

Radiated Emission Measurement

File ;pei Data #474 Date: 2020/ 1025 Tirme:
1100 dBuvim

S

b

FEC_PARTIS B 03m_QP
L] ﬁ s Pl

o i |l MWWWM

an

20,0
WA 000,000 Hz) G000, D00 000,000 1
Site 966 Chamber Polarization: Horizontal Temperaturs: 26(C)
Limit: FCC_PART15_B_03m_0QP Power. DCEV Humidity: &%
EUT: Vaxis wireless video system Distance: 3m

MM Waxis Atom 500 SDI RX
Mode: 802.11a (TX 5745MHz)
Mote: Hunan GM innovation technology Co., Ltd

Receiver
Frequency | Reading | Factor Level Limit |Mangin Height | Azimuth
No. | iMbz) | (@Buv) | (dBim) |(dBuvim)|@Buvim)| (@B) | D= | tem) | (geg) |FYF| Remark
1+ | 5745000 | 9425 | 241 | 9184 | I | peak /
2 | 11490220 | 3882 | 1235 | 5117 | 7400 | 22.83 peak P
3 | 11490229 | 3358 | 1235 | 4593 | 5400 | 807 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Vertical: 802.11a (TX 5745MHz)

Report No.: GTS202010000203F02

Radiated Emission Measurement

Fie pai Data #473 Date: 202010025 Time:

100 dBuv/m
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qam T

an
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X

) “u"éwm peak

40 L et

am

2000

R T 000,000 Hz] G0, DY OO0 R0 1

Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC_PART15_B_0D3m_QP Power, DCaV Humidity: 54 %
EUT: Vaxis wirgless video system Distance: 3m
MM Waxis Atom 500 SDI RXx
Mode: 802 11a (TX 5745MHz)
Mote: Hunan GM innovation technology Co.,Ltd

Receiver

Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. (MHz) (dBuv) | {dB/m) [{dBuVim)|({dBuvim)| (dB) D {em) (deg.) FIF| Remark
1* | &5745.000 93 86 241 9145 / / peak /
2 11450 280 39 55 12.35 51.90 7400 | 2210| peak P
3 114580280 3375 12.35 4610 B00 | 780 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Horizontal: 802.11a (TX 5825MHz)

Report No.: GTS202010000203F02

Radiated Emission Measurement

File pei Data #4785 Diaber 20200110725 Tirme:
1100 dBus/m
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0
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e
40 W‘J et WNMWM
oo o™
W I

an

2000
J TR EhT A000.000 Hzl G000 00T 000,000 1
Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC_PART15_B_03m_QP Power  DCHV Humidity: 54 %
EUT: Vaxis wireless video system Distance; 3m

WMIM: Vaxis Atom 500 SDI RX
Mode: 202.11a (TX 5825MHz)
Mote: Hunan GM innovation technology Co., Ltd

Receiver
Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. | " “iMHz) | (dBuV) | (dBim) |(dBuvim)|(dBuvim)| (aB) | 29| em) | (seg) |F/F| Remark
1+ | 5825000 | 9479 | 229 | 9250 / I | peak I
2 | 11650327 | 2082 | 1230 | 5221 | 7400 | 21.79| peak P
3 | 11650327 | 3385 | 1230 | 4624 | 5400 | 7.76 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Vertical: 802.11a (TX 5825MHz)

Report No.: GTS202010000203F02

Radiated Emission Measurement

File jpei Data #476 Date: 2020110025 Tirme:

100 dBum

100

1
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]
a0 :W peak
40 e MMWWW
WWMW
an
20.0
1 O T 000000 Hzl G000, D00 9000000 1

Site 966 Chamber Polanzation:  Vertical Temperatwre:  25(C)
Limit: FCC_PART15_B_03m_QP Power  DCSV Humidity: 5%
EUT: Waxis wirgless video system Distance: 3m
MYN: Waxis Atom 500 SDI RX
Mode: 802 11a (TX 5825MHz)
Mote: Hunan GM innovation technology Co. Ltd

Receiver

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No. | " “MHz) | (dBuv) | (dB/m) |{dBuVim)|(dBuvim)| (aB) | =™ | (em) | (degy |F/F| Remark
1 * | 5825.000 04 62 -2.240 G263 f / peak /
2 11650228 | 3938 12.39 8177 7400 | 2223 peak P
3 11650228 | 3352 12.39 4581 A00 | 809 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Report No.: GTS202010000203F02

Horizontal: 802.11n (HT20) (TX 5745MHz)

Radiated Emission Measurement

File pei Data #4682 Diabe: 2020010025 Tirme:
100 dBus/m
100
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FEC_PARTI1S B 0%m_ QP
7

50 #
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WWW i

an

20.0

- T 000000 Hzl GO0 D00 00000 1
Site 966 Chamber Polarization: Horfzontal Temperature: 26(C)
Limit: FCC_PART15_B_03m_QP Power: DCSV Humidity: 54 %
EUT: Vaxis wireless video system Distance: 3m

WMVMN: Vaxis Atom 500 SDI RX
Mode: B02.11n (TX 5745MHz)
Mote: Hunan GM innovation technology Co. Ltd

Receiver
Frequency | Reading | Factor | Level Limit |(Margin Height | Azimuth
No- | ibz) | (dBuv) | (dBim) | (dBuvim)|(dBuvim)| (dB) | D=9 | (em) | (deg |FVF| Remark
1+ | 5745000 | 9403 | 241 | 9162 / I | peak ]
2 | 11490257 | 3922 | 1235 | 51567 | 7400 | 2243 peak P
3 | 11490257 | 3396 | 1235 | 4631 | 5400 | 7.69 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Vertical: 802.11n (HT20) (TX 5745MHz)
Radiated Emission Measurement

Report No.: GTS202010000203F02

File ;pei Data 7481 Date: 2020/10/25 Tirme:
1100 dBuvdm
100

]

ey
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B ,—&l‘jw neak
4n - AP L T ald
WWWWW
an
200
AT 000,000 Hzl GO0, (0D 000,000 1

Site 966 Chamber Polarization: Vertical Temperatwre:  25{C)
Limit: FCC_PART15_B_03m_QP FPower. DCSV Humidity: 5 %
EUT: Yaxis wireless video system Distance: 3m

MIM: Waxis Atom 500 SDI RX
Mode: 802 11n (TX 5745MHz)
Mote: Hunan GM innovation technology Co. Ltd

Receiver
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No. | ““MHz) | (dBuv) | (dB/m) |(dBuvim)|@Buvim)| (@B) | PSS | (em) | (aegy |FOF| Remark
1+ | 5745000 | 9480 | =241 | 9239 / I | peak ]
2 | 11490234 | 3032 | 1235 | 5167 | 7400 | 22.33| peak =
3 | 11490234 | 3318 | 1235 | 4553 | 5400 | BA7 | AVG =

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Report No.: GTS202010000203F02

Horizontal: 802.11n (HT20) (TX 5825MHz)

Radiated Emission Measurement

File :pei Data #4832 Diabe: 2020/10V25 Tirme:
1100 dBuvdm

0

FEC_P&RT1S_B_03m_ QP
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4 — i i o
W Lo
- NMW
2000
1 O 000,000 Hzl GO0, MO0 000,000 1

Site 966 Chamber Polarization: Horizontal Temperature: 25(C)
Limit: FCC_PART15_ B _03m_QFP Power  DCAV Humidiy: %
EUT: Vaxis wireless video system Distance: 3m

MIN: Vaxis Atom 500 SDI RX
Mode: 802 11n (TX 5825MHz)
Mote: Hunan GM innovation technology Co.,Ltd

Receiver
Frequency | Reading | Factor | Level Limit |(Margin Height | Azirmuth
No. | " “bz) | (dBuv) | (aBim) |(dBuvim)|@Buvim)| (@B) | PSS | fem) | igeg) |P/F| Remark
1+ | 5825000 | 9349 | 229 | 9120 / I | peak ]
2 | 11650275 | 38.83 | 1239 | 5122 | 7400 | 2278 peak P
3 | 11650275 | 3258 | 1239 | 4497 | 5400 | 903 | AVG =

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

Vertical: 802.11n (HT20) (TX 5825MHz)

Report No.: GTS202010000203F02

Radiated Emission Measurement

File pei Data 2484 Dater 202010025 Tirme:
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20.0

10000 000000 Hzl G000, D00 9000000 1
Site 966 Chamber Polarization: Vertical Temperature:  26(C})
Limit: FCC_PART15_B_03m_QP Power. DCav Humidity: 54 %
EUT: Waxis wirgless video system Distance: 3m
WMVN: Vaxis Atom 500 SDI RX
Mode: 802.11n (TX 5825MHz)
Mote: Hunan GM innovation technology Co. Ltd

Receiver

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No. | " “MHz) | (dBuv) | (dB/m) |{dBuVim)|(dBuvim)| (aB) | =™ | (em) | (degy |F/F| Remark
1* | 5825.000 04 48 -2.24 6219 / / peak /
2 11650.287 | 3853 12.39 h0.92 T4.00 | 23.08| peak P
3 11650.287 | 32.68 12.39 4507 00 | 893 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

18GHz~ 26.5GHz
Horizontal: 802.11a (TX 5745MHz)

Report No.: GTS202010000203F02

Radiated Emission Measurement

File pei Data 3424 Dater 2020-10-25 Time:
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Site 966 Chamber Polarization: Horizontal Temperature: 26{C)
Limit: FCC_PART15_B_03m_QP Power DCoV Humidity: 24 %
EUT: Vaxis wireless video system Distance: 3m

WM Vaxis Atormn 500 SDI RX

Mode: 802.11a (TX 5745MHz)

Mote: Hunan GM innovation technology Co.,Ltd
Receiver

Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. {MHz) (dBuv) | {(dB/m) [(dBuV/m)|({dBuv/m)| (dB) . {cm) | (deg.) PIF| Remark

1* | 18272545 | 4228 T7.78 50.06 5400 | 3594 | peak P
2 18272545 | 29.35 .78 3713 5400 |[16.87 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 60 of 79



GTS

Vertical: 802.11a (TX 5745MHz)

Report No.: GTS202010000203F02

Radiated Emission Measurement

File ;pei Data #425 Dater 2020-10-25 Time:
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Site 966 Chamber Polarization: Vertical Temperature: 28(C)
Limit: FCC_PART15 B _03m_QP Power. DCS5V Humidity: 4%
EUT: Vaxis wireless video system Distance: 3m

MVN: Vaxis Atom 500 SDI RX
Mode: 802 11a (TX 5745MHz)
Mote: Hunan GM innovation technology Co_ Ltd

Receiver

Frequency | Reading | Factor Level Limit  |Margin Height | Azimuth
No. | " “Mhz) | (@Buv) | (dBim) |(dBuVim)|(dBuvim)| (aB) | P | (em) | (degy |F/F| Remark
1+ | 18051102 | 4313 | 6098 | 5011 | 54.00 | 389 | peak P
2 | 18051102 | 3087 | 698 | 3785 | 5400 |16.15| AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 61 of 79



GTS

Horizontal: 802.11a (TX 5825MHz)

Report No.: GTS202010000203F02

Radiated Emission Measurement

File pei Diata #4285 Diabes 2020-10-25 Tirme:
gop  dBudYm
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Site 966 Chamber Polarization: Horizontal Temperature: 2E(C)
Limit: FCC_PART15 B _03m_QP Power. DCSV Humidit: 54 %
EUT: Vaxis wirgless video system Distance; 3m

WVM: Vaxis Atom 500 SDI RX
Mode: B802.11a (TX 5325MHz)
Mote: Hunan GM innovation technology Co_ Ltd

Receiver

Frequency | Reading | Factor | Lewvel Limit |Margin Height | Azimuth
No. {MHz) (dBuv) | (dBim) |(dBuv/m)|(dBuVim)| (dB) . (o) (deg.} PIF| Remark
1* | 18187375 | 4243 747 4590 5400 | 410 | peak P
2 18187.375 | 20.28 747 36.75 8400 [17.25| AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 62 of 79



GTS

Vertical: 802.11a (TX 5825MHz)

Report No.: GTS202010000203F02

Radiated Emission Measurement

File :pei Data %427 Date: 2020-10-25 Tirme:
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Site 966 Chamber Polarization: Vertical Temperature:  26{C)
Limit: FCC_PART15_B_03m_QP Power. DCE5V Humidity: 54 %
EUT: Vaxis wireless video system Distance: 3m
MM Vaxis Atom 500 SDI RX
Mode: 802 11a (TX 5825MHz)
Mote: Hunan GM innovation technology Co. Ltd

Receiver

Frequency | Reading | Factor | Level Limit |[Margin Height | Azimuth
No. | “MHz) | (@Buv) | (dBim) |(dBuvim)|(@Buvim)| (dB) | P | fem) | (deg |F/F| Remark
1% 18170341 | 4243 741 49,84 5400 | 416 | peak F
2 18170341 | 2896 741 36.37 .00 | 1763 | AVG P

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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TS

Report No.: GTS202010000203F02

Horizontal: 802.11n (HT20) (TX 5745MHz)

Radiated Emission Measurement

File :pai Data #4372 Date: 2020-10-25 Time:
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Site 966 Chamber Polarization: Horizontal Temperature: 26(C)
Limit: FCC_PART15_B_03m_QP Power  DCSV Humidity: 5%
EUT: Vaxis wirgless video system Distance: 3m
MIN: Waxis Atom 500 SDI RX
Mode: 802 11n (TX 5745MHz)
Mote: Hunan GM innovation technology Co_ Ltd

Receiver

Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. (MHz) (dBuv) | (dB/m) |(dBu'/m)|(dBuV/m)| (dB) . {cm) (deg.} PIF| Remark
1* | 18051102 | 4266 6.98 49 64 5400 | 436 | peak P
2 18051102 | 2954 6.98 36.92 400 (1708 | AVG P

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone:

+86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 64 of 79



GTS

Vertical: 802.11n (HT20) (TX 5745MHz)

Radiated Emission Measurement

File pei Data #433 Diaber 2020-10-25 Tirme
aoo  dBuv/m

Report No.: GTS202010000203F02
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Site 966 Chamber Polarization: Vertical Tempersture:  26{C)
Limit: FCC_PART15_B_03m_QP Power  DCHV Humidity: 34 %
EUT: Waxis wireless video system Distance; 3m

MM Vaxis Atom 500 SDI RX
Mode: 802 11n (TX 5745MHz)
Mote: Hunan GM innovation technology Co. Ltd

Receiver

Frequency | Reading | Factor | Level Limit |Margin Height | Azirmuth
No. | " MHz) | (dBuV) | (dBim) |(dBuvim)|(dBuvim)| (dB) || (em) | (seg) |F/F| Remark
1+ | 18136273 | 4243 | 728 | 4971 | 5400 | 429 | peak P
2 | 18136273 | 2058 | 728 | 3686 | 5400 |17.14 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 65 of 79



GTS

Horizontal: 802.11n (HT20) (TX 5825MHz)
Radiated Emission Measurement

Report No.: GTS202010000203F02

Fie pai Data #435 Diaber 2020-10-25 Tirne:
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Site 966 Chamber Polarization: Horizontal Temperature: 2B{C)
Limit: FCC_PART15_B_03m_QP Power DCHV Humidity: 4%
EUT: Vaxis wireless video system Distance: 3m

WM Vaxis Atormn 500 SDI RX

Mode: 802.11n (TX 5825MHz)

Mote: Hunan GM innovation technology Co.,Ltd
Receiver

Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. {MHz) (dBuv) | {(dB/m) [(dBuV/m)|(dBuv/m)| (dB) . {cm) | (deg.) PIF| Remark

1* | 18238749 | 41.76 7.66 4542 5400 | 458 | peak P
2 18238749 | 2953 T.66 3719 5400 [16.81 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 66 of 79



GTS

Vertical: 802.11n (HT20) (TX 5825MHz)

Radiated Emission Measurement

File pei Data #4344 Diabe- 2020-10-25 Tirme
gng  dBuvAm

Report No.: GTS202010000203F02
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Site 966 Chamber Polarization:  Vertical Temperature:  26{C)
Limit: FCC_PART15_B_03m_QP Power DCHV Humidit: 54 %
EUT: Vaxis wireless video system Distance; 3m

MYMN: Vaxis Atom 500 SDI RX
Mode: 802 11n (TX 5825MHz)
Mote: Hunan GM innovation technology Co., Ltd

Receiver

Frequency | Reading | Factor Level Limit |Mangin Height | Azimuth
No. | " “Hz) | (dBuv) | (dBfm) |(dBuvim)|(dBuvim)| (dB) | PSS | @m) | (seg) |F/F| Remark
1+ | 18158125 | 4277 | 735 | 5012 | 5400 | 388 | peak P
2 | 18154125 | 2034 | 735 | 3660 | 5400 |1731| AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 67 of 79



GTS

Report No.: GTS202010000203F02
26.5GHz~ 40GHz

The test trace is same as the ambient noise (the test frequency range: 26.5GHz~40GHz), therefore no data
appear in the report.

Notes:
1. Level = Read Level + Antenna Factor+ Cable loss- Preamp Factor.

2. This limit applies for using average detector, if the test result on peak is lower than average limit, then
average measurement needn’t be performed.

Spurious Emission in restricted band:
Horizontal: 802.11a (TX 5745MHz)

Radiated Emission Measurement

File pei Data #5432 Diabes 2020010026 Tirme:
1000 dBuv/m
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Site 866 Chamber Polarization: Horizontal Temperature: 26{C)
Limit: FCC ABOVE_1G_PEAK Fower. DCoV Humidity: 54 %
EUT: Vaxis wirgless video system Distance: 3m

M/M: Vaxis Atom 500 SDI RX

Mode: 802 11a (TX 5745MHz)

Mote: Hunan GM innovation technology Co_, Ltd

Receiver

Frequency | Reading | Factor Level Limit |Mangin Height | Azimuth
No. {MHz) (dBuv) | (dBim) |(dBuv/m)|(dBuv/m)| (dB) Detector | (em) (deg.} PIF | Remark
1 5390581 4525 =317 4208 7400 | 3192 | peak P
2 * | 5390581 3542 =317 3225 BM00 | 21.75 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 68 of 79



GTS

Vertical: 802.11a (TX 5745MHz)

Report No.: GTS202010000203F02

Radiated Emission Measurement

File pai Data #544 Diate: 202010026 Time:
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Site 966 Chamber Polarization: Vertical Temperature: 25(C)
Limit: FCC ABOVE_1G_PEAK Power. DCSV Humidity: 34 %
EUT: Vaxis wirgless video system Distance: 3m
MIM: Vaxis Atom 500 SDI RX
Mode: 802 11a (TX 5745MHz)
Mote: Hunan GM innovation technology Co., Ltd

Receiver

Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. | Mhz) | (@Buv) | (dBim) |(dBuvim)|(@Buvim)| (aB) | P | (em) | (degy |T/F| Remark
1 5393 587 44 82 -3.16 41 66 7400 | 3234 | peak P
2 * | R393.8587 M1 -3.16 30.95 B400 |2305| AVG P

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Report No.: GTS202010000203F02

Horizontal: 802.11a (TX 5825MHz)

Radiated Emission Measurement

File pei Data #508 Diabe: 2020/ 10026 Time:
qop  dBudAm
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Site 966 Chamber Polarization: Horizontal Temperatuns: 26(C)
Limit: FCC ABOVE 1G-PK Power  DCEV Humidity:  H %
EUT: Vaxis wireless video system Distance: 3m

WM Vaxis Atom 500 SDI RX
Mode: 802.11a (TX 5825MHz)
Mote: Hunan GM innovation technology Co. Ltd

Receiver

Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. {(MHz) (dBuv) | (dB/m) [(dBuNm)|(dBuM/m)| (dB) Detector | “tom) | (deg) PIF| Remark
1 7319.138 36.44 5.12 41 56 7400 | 3244 | peak P
2*| 7319138 25499 512 31.11 400 | 2289 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 70 of 79



GTS

Report No.: GTS202010000203F02

Vertical: 802.11a (TX 5240MHz)

Radiated Emission Measurement

Fil= :pai Data #507 Diabes 2020110026 Time:
g0y dBuddm
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Site 966 Chamber Polarization: Verical Tempersture:  28(C)
Limit: FCC ABOVE 1G-PK Power. DCS5V Humidity: 5%
EUT: Vaxis wireless video system Distance: 3m

WM Vaxis Atom 500 SDI RX
Mode: B802.11a (TX 5825MHz)
Mote: Hunan GM innovation technology Co. Ltd

Receiver

Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. {MHz) (dBuv) | (dB/m) |(dBuv/m)|(dBuv/m}| (dB) . {em) (deg.) PIF | Remark
1 7402.305 36.65 22 a41.87 7400 |[3213 | peak P
2% | 7402305 26.25 5.22 347 B400 (2253 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 71 of 79



GTS

Horizontal: 802.11n (HT20) (TX 5745MHz)

Report No.: GTS202010000203F02

Radiated Emission Measurement

Fie pai Data #5485 Diabes 2020010026 Time:
10000 dBuddm
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Site 866 Chamber Polarization: Horizontal Temperature: 25(C)
Limit: FCC ABOVE_1G_PEAK Power. DCSV Humidity: 54 %
EUT: Vaxis wireless video system Distance: 3m

WMVN: Vaxis Atorm 500 SDI RX
Mode: 802 11n (TX 5745MHz)
Mote: Hunan GM innovation technology Co.,Ltd

Receiver

Frequency | Reading | Factor Level Limit  [Margin Height | Azimuth
No. | “MHz) | (@Buv) | (dB/m) |(dBuvim)|idBuvim)| (aB) || tom) | tdegy |P/F| Remark
1 | 5479258 | 4448 | -287 | 4161 | 7400 |3239| peak P
2 * | 5479258 | 3575 | -287 | 3288 | 5400 |21.12| AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 72 of 79




GTS

Vertical: 802.11n (HT20) (TX 5745MHz)

Report No.: GTS202010000203F02

Radiated Emission Measurement

File ;pei Diata #545 Draber 202011026 Tirme:
1000 dBuvAm
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Site 966 Chamber Polarization: Vermical Temperature: H5{C)
Limit: FCC ABOVE_1G_PEAK Power. DCEV Humidity: 54 %
EUT: Vaxis wireless video system Distance: 3m

M/M: Waxis Atom 500 SDI RX
Mode: 802 11n (TX 5745MHz)
Mote: Hunan GM innovation technology Co. Ltd

Receiver

Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
Ne. | " MHz) | (@BuV) | (dBIm) |(dBuVim)|idBuvim)| (dB) | “==9 | (em) | (ceg) |FYF| Remark
1 | 5354500 | 4387 | 320 | 4058 | 7400 | 3342 | peak P
2 * | 5354500 | 3335 | 329 | 3006 | 5400 |2394| AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 73 of 79




GTS

Report No.: GTS202010000203F02

Horizontal: 802.11n (HT20) (TX 5825MHz)

Radiated Emission Measurement

File pei Diata #5082 Diate: 2020010026 Time:
go.p By m
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Site 966 Chamber Polarization: Horizontal Temperature: 25(C)
Limit: FCC ABOVE 1G-PK Power, DCSV Humidity: 34 %
EUT: Vaxis wireless video system Distance: 3m

WMVM: Vaxis Atom 500 SDI RX
Mode: B02.11n (TX 5825MHz)
Mote: Hunan GM innovation technology Co. Ltd

Receiver

Frequency | Reading | Factor | Level Limit |[Margin Height | Azimuth
No. {MHz) (dBuv) | (dB/m) |(dBuV/m)|(dBu\im)| (dB) . {em) {deg.) PIF| Remark
1 7284068 36.38 h.O7 a41.45 7400 |3255| peak P
2% | T284.068 268.71 5.07 .78 B400 |[2222| AVG F

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 74 of 79



GTS

Vertical: 802.11n (HT20) (TX 5825MHz)

Report No.: GTS202010000203F02

Radiated Emission Measurement

Fie :ped Diata #510 Drabes 2020010026 Tirme:
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Site 966 Chamber Polarization: Vertical Temperature: 26(C)
Limit: FCC ABOVE 1G-PK Power  DCSV Humidity: 5%
EUT: Vaxis wireless video system Distance: 3m

MM Waxis Atom 500 SDI RX
Mode: 802.11n (TX 5825MHz)
Mote: Hunan GM innovation technology Co. Ltd

Receiver

Frequency | Reading | Factor | Level Limit |Margin Height | Azimuth
No. | Hz) | (dBuV) | (dBim) |(dBuVim)|(dBuvim)| (dB) | "= | tem) | (ceg |FVF| Remark
1 | 7281062 | 3623 | 506 | 4120 | 7400 | 3271 peak =
2+ | 7281062 | 2708 | 506 | 3214 | 5400 | 2186 | AVG P

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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GTS

7.8 Frequency stability

Report No.: GTS202010000203F02

Test Requirement:

FCC Partl15 C Section 15.407(g)

Test Method:

ANSI C63.10:2013, FCC Part 2.1055

Limit:

Manufactures of U-NII devices are responsible for ensuring frequency
stability such that an emission is maintained within the band of operation
under all conditions of normal operation as specified

Test Procedure:

The EUT was setup to ANSI C63.4, 2003; tested to 2.1055 for compliance
to FCC Part 15.407(g) requirements.

Test setup:

Temperature Chamber

Spectruimn analyzer EUT

™

Att.

Variable Power Supply

Note : Measurement setup for testing on Antenna connector

Test Instruments:

Refer to section 5.10 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass

Remark: Set the EUT transmits at un-modulation mode to test frequency stability.

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Report No.: GTS202010000203F02

Frequencies Stability test result: 5745MHz

Test Conditions Measured Frequency(MHz) 5745
V nor(V) 5745.0036
V max(V) 5745.0028
V min(V) 5745.0025
Max. Deviation Frequency 0.0036
Max. Frequency Error (ppm) 0.66

Frequency Error vs. Temperature:

Test Conditions (<C) Measured Frequency(MHz) 5745
-5 5745.0065
5 5745.0085
15 5745.0074
25 5745.0028
35 5745.0085
45 5745.0096
50 5745.0039
Max. Deviation Frequency 0.0096
Max. Frequency Error (ppm) 1.67

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 77 of 79



GTS

Report No.: GTS202010000203F02

Frequencies Stability test result: 5825MHz

Test Conditions Measured Frequency(MHz) 5825
V nor(V) 5825.0063
V max(V) 5825.0058
V min(V) 5825.0085
Max. Deviation Frequency 0.0085
Max. Frequency Error (ppm) 1.46

Frequency Error vs. Temperature:

Test Conditions (<C) Measured Frequency(MHz) 5825
-5 5825.0036
5 5825.0027
15 5825.0040
25 5825.0066
35 5825.0054
45 5825.0070
50 5825.0054
Max. Deviation Frequency 0.0070
Max. Frequency Error (ppm) 1.20
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8 Test Setup Photo

Reference to the appendix | for details.

9 EUT Constructional Details

Reference to the appendix Il for details.
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